
CHINA (HQ): JINLUO WATER CO.,LTD.
Jinluo Science and Technology Park,
Lanshan District,Linyi City,Shandong Province,P.R.China
Tel : +86(539)7057100 | Fax: +86(539)7057100

UAE (Regional HQ): JINLUO WATER CO LTD (DUBAI BRANCH)
Office 104, Prime Business Center, JVC,  P.O.Box. 449042, Dubai, UAE
Tel :+971 43683659 | Fax:+971 42434725 | Email : Dubai@jinluowater.com

USA (Regional HQ): GWT TECHNOLOGIES, INC.
5100 Westheimer Rd, Suite # 505, Huston, TX, 77056.
Tel :+1-713-600-1701 Fax: +1-713-600-1701  | Email : Information@gwttechnologies.com

Indonesia  (Branch Office): PT. JINLUO WATER INDONESIA 
Jalan, bypass, NgurajRai. No. 229x, Suwung, Depasar, Bali, Indonesia
Tel :+62 813 8087 4469 | Email : PT.Jinluowaterindonesia@jinluowater.com 

Website: www.jinluowater.com



Employees

32,000+

Distributors

9,000+

Retailers

18,000+

Annual Turnover

$9.0Bn

Branches

200+

JINLUO GROUP PROFILE
01-02

JINLUO WATER



JINLUO WATER 
PROFILE

03-04
JINLUO WATER

JINLUO WATER is committed to offering creative solutions
that will stand the test of time; solutions that transform the
urban landscape and improve living conditions for people
around the world.

Jinluo Water, founded in 1995 in
P.R. China, is a large
international water company
equipped with proprietary
intellectual property rights and
ample financial resources. Our
extensive expertise lies in
provision of efficient, effective
and reliable water solutions
including engineering & design,
manufacturing, construction,
testing & commissioning,
operation and maintenance of
water and wastewater
treatment infrastructures.

Jinluo Water has 2 overseas
Headquarters, 1 Branch office
and 14 representative offices.
Totally operating over 200
projects, with the sum of
more than 550,000 cubic meter
per day in operation.



20+ PATENTS & CERTIFICATIONS  OVER 61+ COUNTRY

05-06
JINLUO WATER



DOMESTIC WASTE 
WATER TREATMENT  
SOLUTION

01
1.1Application Scenarios

DOMESTIC
WASTE WATER

JL SYSTEM

PRETREATMENT 
FORRO SYSTEM

TERTIARY 
FILTRATION AND  
DISINFECTION 
(OPTIONAL)

RO

CLEANING

FLUSHING

LANDSCAPING

CAR WASHING

COOLING TOWER

CEMENT MIXING

PRETREATMENT  
FORSEWAGE  
TREATMENT 
SYSTEM

TREATED 
WATER TANK

07-08
JINLUO WATER

OCU System



Major advantages of JL series: less footprint, quick installation, lower power
consumption, less sludge production, less investment in pipeline connection,
environment friendly with odorless and low noise pollution.

All supporting pumps, blowers and grilles are made of precision manufacturing
equipment with low noise. The tanks are made of enamel steel or stainless steel
and have a service life of up to 30 years.

JL SERIES PARAMETER LIST

1.2 Products

JL SERIES INTRODUCTION
Jinluo MMY Ser ies  OCU l i ne  o f  p roduc ts  combines the best practices related 
to treatment of foul gases resulting from the treatment of sewage wastewater.
As it is known, our patented biological treatment technology does not emit 
any foul odors, yet the pretreatment of wastewater and mechanical treatment 
might result in Hydrogen Sulfide (H2S) and certain Mercaptans emissions.
Jinluo JL-MMY Series OCUs guarantees 99.8% effectiveness in treatment of 
foul odors 

JL-MMY Series Odor Control Systems

Material

JINLUO MMY SERIES PARAMETER LIST

Quality Foul Gases Domestic Sewage

FRB/Steel

No. Type Capacity Size Footprint Operating 
power/tons Capacity（Nm³/hr） 500-150,000 50-2000

1 JL-300 300m³/ day Φ8400×6600 mm 85m2 0.5-0.7KW· h/m3 Technology Purely Biological Treatment / Activated Carbon Absorbance

2 JL-600 600m³/ day Φ11270×6600 mm 140m2 0.5-0.7KW· h/m3 Installation Method Above Ground

3 JL-1000 1000m³/ day Φ15280×6600 mm 235m2 0.5-0.7KW· h/m3

4 JL-2000 2000m³/ day Φ19100×6600 mm 350m2 0.5-0.7KW· h/m3

5 JL-4000 4000m³/ day Φ25970×6600 mm 615m2 0.5-0.7KW· h/m3

6 JL-10000 10000m³/ day Φ46000×6600 mm 1810m2 0.5-0.7KW· h/m3

Type
MMY-B MMY-C

BioTrickling Filter System Activated Carbon Filter 

* The above size and operating power is only for reference. The actual data
will be based on specific projects

* Our production can be customized according to customer's requirements

09-10
JINLUO WATER



1.3 Advantages 1.4 Treatment Process

10

Reductio
Sludge

n

Quick 
Installation

Environment 
Friendly Without 

Odor

Reduces 
Piping Cost

Automatic, 
Easy Operation  
& Maintenance

Less 
Footprint

Remote 
Monitoring

No Noise

MAJOR 
ADVANTAGES

Modulatorized 
Design

The domestic sewage collected by the network/ truck is lifted to the
pretreatment tank through the lifting pump station. A fully automatic bar
screen is installed in pretreatment tank, and the sewage passes through the
O&G tank, then the Grit Removal to retain solids waste in the influent as well
as remove the oil. The equalization tank adjusts the water quality and
quantity, and then lifts the sewage to the Jinluo wastewater treatment
system, and then the sewage passes through the biologic al selection tank,
anoxic tank, aerobic tank and sedimentation tank. After these processes,
the concentration of pollutants is greatly reduced, and one disinfection
equipment is installed at the water effluent pass. After disinfection, the
parameters of the effluent reach the designed standard, and finally enter
the treated water tank for storage.

SEWERAGE

LIFTING PUMP  
STATION

EQUALIZA-
TION TANK
(OPTIONAL)DISINFECTION

SCREEN TANK

PRETREATMENT TANK

GRIT REMOVAL

BIOLOGICAL 
SELECTION TANK

ANOXIC  
TANK

AEROBIC  
TANK

JINLUO WASTEWATER TREATMENT SYSTEM

SEDIMEN-
TATION TANKTREATED 

WATER TANK

O&G STORAGE TANK

11-12
JINLUO WATER

Wide Range of 
Capacities 0.25 m3 –

20k m3



INDUSTRIAL
WASTE WATER
TREATMENT  
SOLUTION

02
2.1 Application Scenarios

13-14
JINLUO WATER

ABATTOIRS BEVERAGES FACTORY

FOOD FACTORY CATERING FACTORIES



Jinluo group developed major innovative patents related to the treatment of 
heavily polluted wastewater resulting from industries such (Food 
processing, slaughterhouses, food processing..etc.) 

The system which was developed and validated by our team of experts can handle the
treatment of high COD/BOD/AMMONIA wastewater by employing a fully biological
system throughout steps of Anaerobic Treatment followed by a Conventional SPRAS-
Activated Sludge System achieving highest possible standards for industrial treated
effluent.

2.2 Products

JINLUO  WATER ANAEROBIC HIGH ORGANIC WASTE WATER TREATMENT SYSTEM

* The above size and operating power is only for reference. The actual data
will be based on specific projects

* Our production can be customized according to customer's requirements

15-16
JINLUO WATER

Parameters Reference Index 

BOD ＜6000mg/L

COD <20000mg/L

NH3N <300mg/L

Total Nitrogen <400mg/L

TSS <10000mg/L

Total Phosphorus <200mg/L

Items Data 
Name Jinluo Anaerobic System

Capacity 100m³/d-5000m³/d    

Technology Sludge Reduction + Anaerobic Reactor

Main Tank Material Stainless Steel

Height 13.5m  

Installation Above Ground

Service life More than 30 years

Advantage Fast construction period, Integrated, High degree of automation

High 
Concentration 

Sewage

Flow Chart

Reuse Supply

Pre-Treatment Anaerobic 
Reactor

JL-Z-High Organic 
Load System



RO TREATMENT 
SOLUTION

03

3.1 Application Scenarios
-Tertiary Treated Sewage Effluent Reuse

-Cement Factory

-Ready-mix & Block Manufacturing

-District Cooling

-Construction Sites

JL SYSTEM

DOMESTIC 
WASTE WATER

RO

COOLING TOWER

CEMENT MIXING

OCU System

PRETREATMENT 
FORRO SYSTEM

TERTIARY 
FILTRATION AND  
DISINFECTION 
(OPTIONAL)

TREATED 
WATER TANK

PRETREATMENT  
FORSEWAGE  
TREATMENT 
SYSTEM

16-17
JINLUO WATER



18-19

3.2 Product

Jinluo Water offers flexible customized
residential and commercial RO/UF systems to  
be used as an advanced treatment stage for 
Sewage Treatment Plant. Reverse Osmosis 
system designed for demineralization of
water, the system is a compact, functionally 
complete module. Equipment system,
instrumentation, piping, regulating valves are 
mounted on metal frame.

JINLUO WATER



3.3 Advantages

RO performs a separation without a phase change. Thus, the energy 
requirements are low.

RO systems are compact, and spa ce requirements are less than with 
other desalting systems, e.g. distillation.

RO equipment is standardized - pumps, motors, valves, flowmeters, 
pressure gages, etc. Thus, the learning curve for unskilled labor is
short.

RO systems are fully automated and designed to start-up and
shutdown automatically through interlocks. Thus, RO plants usually 
require little labor.

Due to their modular design, maintenance is easy. Scheduled
Maintenance can be performed without shutting down the entire 
plant.

The modular design also makes expansion an easy option.

JINLUO WATER



3.4 RO Products
Model & Scenarios Series

Solution A: Fixed installation RO system for high 
quality and huge volume treatment.

Solution B: Containerized & Modularized System for 
mobile and flexible treatment requirement.

22-23
JINLUO WATER



4.1 River & Lake RO
Products Series

Type of domestic treatment：

LAKE AND RIVER  
TREATMENT 
SOLUTION

04

3.1 Application Scenarios

24-25
JINLUO WATER

JLRO SERIES PARAMETER LIST

No. Type Capacity Size(m) Power Consumption

1 JLRO 300 300m³/ day 12*2.35*2.38 2.94KWH/m³

2 JLRO 600 700m³/ day 24*4.7*2.38 2.85KWH/m³

3 JLRO 900 1000m³/ day 36*7.05*2.38 2.8KWH/m³

INFLUENT TDS1000mg/L; Effluent TDS300mg/L

* The above size and operating power is only for reference. The 
actual data will be based on specific projects

* Our production can be customized according to customer's  
requirements



Cyclone-Coagulation, Low-Pulse Precipitation 
and Algae Inhibition in drinking water 
purification technology, is a kind of enhanced 
coagulation and sedimentation process at the 
same time the new technology, involving mixing 
coagulation treatment, flocculation and 
sedimentation unit, which has the function of 
rapid, severe hybrid multi-stage vortex tube 
mixer; suitable for turbulent flow gradient and 
can increase the quantity of micro vortex 
coagulation (for vortex flow) characteristics.

4.2 Product 4.4 River Water Treatment Effect

4.3 Advantages

01

02

03

04

05

Improvements on the effect of flocculation; through the vortex 
coagulation enhanced coagulation;

Improves filtering effect by using low pulsating sedimentation, 
which reduces the water turbidity;

Reduction in projects footprint, saving capital investment, 
keeping the cost of water production low, making it easy to 
manage plant etc.

High processing efficiency, good water quality, reducing 
investment, low cost of water;

This advanced treatment technology eliminates the necessity 
to add agents to inhibit algae;

AFTERBEFORE

26-27
JINLUO WATER



>95%
The sewage collection rate reaches

40,000 tons/day

The total design and treatment 
scale of the project

100,000
Serves people

85.59/kilometers 

The supporting pipe network

SUCCESSFUL 
CASE STUDIES

05

Liuqing River Sewage 
Treatment Plant

27-28
JINLUO WATER

Liuqing River Sewage Treatment Plant in Linyi City is located 
in Lanshan District. The influent water is domestic sewage and 
some industrial wastewater. It serves 100,000 people. The
supporting pipe network is 85.59 kilometers. The sewage
collection rate reaches more than 95%. The total design and
treatment scale of the project is 40,000 tons per day, which is
an important project to guarantee the water quality of
Liuqing River and Linyi Central District.



Lotus Pond
10000m³/day Waste  
Water Treatment 
Project

The project installed COD, NH3-N, TP 
online automatic monitoring
equipment, improved online 
monitoring system and video
surveillance system, and networked 
with three levels of environmental 
protection and construction
departments in provinces and urban 
areas respectively, to ensure the
stable operation of sewage treatment 
plants and meet the discharge
standards.

The project adopts the sludge 
reduction treatment technology
independently developed by the
company and c arries out microbial  